
Optimisation of the coagulation process to improve 

plant availability of phosphorus in wastewater sludge 

 
Optimalisering av kjemisk fellingsprosess for å forbedre plantetilgjengelighet av 

fosfor i avløpsslam 
 

 
 
 

Doctor of Philosophy (PhD) Thesis 
 

Lelum Manamperuma 
 

Department of Mathematical Sciences and Technology (IMT) 

Faculty of Environmental Science and Technology  
Norwegian University of Life Sciences 

 

 
Ås (2016) 

 

 
 
 

 
 

 
 
 
 
 
 
 
 
 
 

Thesis number 2016:61 
ISSN 1894-6402 

ISBN 978-82-575-1381-8 



ii 

 

 

 

 

Supervisory team 

Arve Heistad,  Associate Professor  (main supervisor) 

Department of Mathematical Sciences and Technology 

[...]
phase.  Wastewater sludge is no longer treated as a waste, but as a resource, and now it is 

commonly considered as a valuable component in agriculture. There are two main research 

groups arguing the fate and value of coagulated phosphates in agriculture: The first group 

argues that the PAP is significantly reduced in chemically treated sludge, independently of 

the chemical form (Krogstad et al. 2005). The second group argues that phosphates are 

normally found as aluminium phosphates, iron phosphates or calcium phosphates. It is argued 

that where iron phosphates are more difficult for plants to use, phosphates in aluminium 

phosphates and calcium phosphates forms may be more easily available for plants (Reijnders 

2014). However, sludge with less PAP has its own advantages such as slow release of P over 

the years without being washed out too fast. Paper II evaluates the PAP levels of sludge with 



18 

 

experiments and document that PAP levels are lower in coagulated sludge. Coagulants with 

different OH/Al ratios are used to compare PAP levels of coagulated sludge.  

A possible way to reduce inorganic metal in coagulated sludge is to substitute 

inorganic coagulants with cationic polymers. Assume that the SS and particulate P will be 

removed by cationic polymers as particles, and dissolved P by precipitation with inorganic 

coagulants. The amount of metal coagulant required for particle removal is found to be 

reduced and as a result metal content in sludge decreased and PAP increased. Paper III 

discusses obtained results and possible mechanisms of SS and P removal the during 

coagulation process. During the combined coagulation, substitution possibilities up to 44% 

were observed with low coagulant-to-particle ratio. The predominance or significance of the 

adsorption-charge neutralisation (ACN) is assumed in this case. When there is much Al-

species compared with the amount of particles (for i.e. water with low concentrations), the 

sweep-floc mechanism is favoured. Then the cationic polymers have less possibility to 

compete and substitute aluminium.  

When most of the particles be removed by cationic polymers, the molar ratio of Al:P 

in pre-treated (particle free) wastewater becomes closer to 1:1. Thus, a reduction of metal 

coagulants of about 70-75% of metal coagulant reduction by substituting inorganic coagulant 

by cationic polymer should be anticipated, referring to the change in molar ratios from 3:1 to 

1:1. However, the results show only a 44% reduction. The influence of particle concentration 

on the P removal is complex and cannot be completely explained only by coagulation. Other 

contaminations in the water may interfere with coagulants, both chemically and physically. 

Particles are predominantly removed by charge neutralization - precipitation and sweep floc 

mechanisms, while P is removed by the precipitation mechanism of metal- hydroxo - 

phosphates complexes and direct adsorption in the coagulation process.  Paper IV addresses 

simultaneous particle destabilization and P precipitation by coagulants with different particles 

to P concentrations and OH/Al ratio of coagulant.  



19 

 

3 Experimental procedures and methods  

 

Automatic Advanced Dosing Control System (ADCS) is a concept to increase water 

treatment efficiencies by optimising coagulant dosage. Optimal coagulant dosage strongly 

depends on various parameters in the water treatment process. Most of these parameters vary 

rapidly and non-proportional to each other during the day, as they depend on internal activities 

of industry, weather, human activities and on various incidents, which are sometimes 

unpredictable. Achieving an optimal coagulant dosage based on incoming flow- or time-

proportional dosing is therefore impossible. ADCS estimates the optimal coagulant dosage 

based on real time measurement of different water quality parameters, as illustrated in Figure 

3. On-line water quality instruments send real-time values to the SCADA system. After 

validation of measurements and estimation of non-validated measurements, ADCS calculates 

the optimal coagulant dosage and sends a dosing signal to SCADA or the pump. Calculation 

and prediction of optimal coagulant demand is based on chemometrics and intelligent logic 

control technologies (DOSCON, 2011). 

 
 

Figure 3.  Schematic diagram of ADCS concept after DOSCON. 

The domestic wastewater used in this thesis were taken from two WWTPs. The NRA 

WWTP (NRA) has a capacity of 130 000pe and 55 000m3/day. It is located in Lillestrøm, 

Norway and built inside a tunnel of rock that serves the population of the four municipalities 

Nittedal, Lørenskog, Rælingen and Skedsmo. The NRA consists of four unit processes: The 

pre-treatment process consists of grit chambers, sand and grease traps and pre sedimentation; 



20 

 

biological process with a series of moving bed biofilm reactors; chemical coagulation process; 

sludge from all unit processes is mixed together and treated in a sludge treatment process. The 

sludge is distributed to farmers and green areas after dewatering, thickening and stabilization. 

Rathnaweera (2010) documented a hydraulic retention time of the post sedimentation tank of 

about two hours. 

The Skiphelle WWTP (SWWTP) is built as a mechanical and chemical precipitation 

plant in Drøbak, Norway. SWWTP consists of three processes: Mechanical pre-treatment; 

chemical coagulation stage and sludge treatment. The dewatered and stabilised sludge is 

distributed to farmers, green areas or landfills. The treated water is released to the Oslo fjord. 

All experiments in this work have two sets of results. The first set is data collection 

and full-scale evaluation studies of ACDS performances held at NRA. The second set is jar-

test coagulation experiments with synthetic wastewater and wastewater from NRA and from 

SWWTP. The compositions of standard synthetic wastewater are given in the subsequent 

chapter and were adjusted to required levels by phosphorus and SS contents. Some 

experiments were carried out randomly with domestic wastewater from NRA and DWWTP.  

 

3.1 Growth experimental setup  

To evaluate the PAP in realistic conditions, it is necessary to carry out growth tests 

using either pots or hydroponic systems. Wheat seeds in hydroponic pots were set up in a 

temperature, humidity and light controlled greenhouse. The experiment was set up using a 

random design with three replicates of each sludge sample, resulting in a total of 36 

hydroponic boxes. The experiment consisted of eight treatments: two dosages of two 

coagulants Aluminium Sulphate (ALS) and Polyaluminium Chloride (PAX-18) in two initial 

Ortho-P concentrations. At the start, 2 g of Watman filter papers were measured into each 

600ml plastic box (10 cm X 10 cm X 6 cm) and a calculated amount of sludge was added to 

each box. One gram of wheat seed and the same amount of nutrient solution were placed in 

the each box and autoclaved water was added to each box until the weight of the box reach 

the desired level.  

 



21 

 

 
 

Figure 4.  Schematic diagram of plant growth experimental setup 

 
 

3.1.1 Planting and harvesting 

Each box was sown with 1 gram seeds of spring wheat (Triticum aestivum, cv. Vinjett) 

on the filter paper. After sowing, all boxes were placed on trolleys in a greenhouse at NMBU 

to simulate Norwegian summer climate (14 h day, 10 h night, 20 °C day-time, 16 °C night-

time, air humidity 70% and light intensity 24μmol). During growth and until harvest, the 

moisture content was checked by weighing each box every second day and, when needed, 

adjusted with autoclaved water. At watering, the position of trolleys in the room was 

systematically shifted. 

Harvest was performed 12 days after planting and the straw and root fractions were 

prepared and weighed separately. Biomass weight was determined after cutting the biomass 

fractions into small pieces and drying them at 110 °C for three days. In addition to absolute 

biomass fractions, relative biomass fractions, i.e. the shoot and root biomass divided by the 

total biomass, were calculated. 

 

3.2   Data collection and full scale evaluation 

NRA used an ADCS system provided by DOSCON AS, Norway since 2009 and 

reported good effluent qualities resulting in more than 94% Total-P removal, 91% of COD 

and 80% of total nitrogen removals (VA Support, 2012). The coagulant usage was reduced 

by over 30% and the molar ratio of Al:P was reduced from 2.5:1 to 1.8:1 after the installation 

of DOSCON, according to performance statistics (VA Support, 2012). The overall effluent 

quality was not a challenge at this WWTP. However, the new discharge permit required 94% 

of Total-P removal including the by-pass, thus NRA decided to increase the maximum flow 

Domestic wastewater 
from WWTP

• Coagulation

Different inorganic coagulants

and dosages

with/without polymers

• Sludge samples

Measure Total-P in sludge

Calculate amount of sludge 
per pot

• Sludge quality

Add sludge,

Nutrient solution,

Autoclaved water

• Growth conditions

Height of plant (every other 
day)

• Growth rate

Dry roots and shoots

• Ratio             
Roots / Shoots



22 

 

through the plant from 700 L/s to 1300 L/s. It has been a challenge to the ACDS to secure 

equally good treatment efficiency while keeping the coagulant usage at a minimum. The 

system improvement of ACDS was carried out to face these challenges.  

 

3.3 Coagulation experiments with model wastewater   

The experiments carried out with model wastewaters. Compositions of synthetic 

wastewaters differed by phosphorus and suspended solids contents.  The exact compositions 

of model wastewaters are given in Table 1. 

 

Table 1. Composition of synthetic wastewater (Ratnaweera 1991) 

mg/l 
Type 

1 

Type 

2 

Type 

3 

Type 

4 

Type 

5 

Type 

6 

Type 

7 

Type 

8 

Type 

9 

Type 

10 

Type 

11 

Type 

12 

CaCl2  255 255 255 255 255 255 0 0 0 255 255 255 

NaHCO3 400 400 400 400 400 400 0 0 0 400 400 400 

NH4Cl  200 200 200 100 100 50 0 0 0 200 100 50 

K2HPO4 30 15 4.5 15 25 25 10 20 30 0 0 0 

Humic  10 10 10 5 5 2.5 0 0 0 10 5 2.5 

Milk  600 600 600 300 300 100 0 0 0 0 0 0 

Starch 120 120 120 60 60 30 0 0 0 0 0 0 

Latex 20 20 20 10 10 5 0 0 0 20 10 5 

Bentonite 160 160 160 80 80 40 0 0 0 160 80 40 

 

The chemicals used were coagulants from Kemira ALS (Aluminium Sulphate), PAX-

18 (Polyaluminium Chloride), and PAX-XL-61 (prepolymerised Polyaluminium chloride), 

with OH/Al ratios of 0, 1.1 and 1.9, respectively. Five dosages of each coagulant was used, 

including both under- and over dosages than optimal dosage. The optimum doses were 

determined in the preliminary experiments. Two types of polyacrylamides from SNF-FO 

4350 and SNF-FO 4240 were chosen as organic cationic polymers and 1 g/l solutions of 

polymers were used. For each of the polymers, dosages of 1 mg/l, 3 mg/l and 5 mg/l were 

used. 

The coagulation experiments were carried out at coagulation pH values (6.0 ±0.2) and 

(7.5±0.2). For the coagulation process to result in the desired pH value, the initial pH of raw 

water was adjusted depending on the coagulant dosages added. 

For the coagulation experiments the jar-test apparatus (Kemira Flocculator 2000) with 

six beakers was used. The mode of mixing was; rapid mixing of 400 rpm for 30 seconds, then 

slow mixing of 60 rpm for 10 min followed by sedimentation for 20 min. 



23 

 

Two types of dosing modes were used in the experiments; simultaneous and sequential 

dosing of polymer and coagulant. During the simultaneous dosing, coagulant and organic 

polymer were added simultaneously to the jars at the beginning of rapid mixing. In the 

sequential dosing, the sample was first coagulated with polymer alone and then the 

supernatant was separated and coagulated again with inorganic coagulant. After 

sedimentation, we collected about 200 ml of supernatant and used it as a sample for further 

analysis. 

We analysed SS, Total-P, Ortho-P and turbidity in the collected samples. 

Determination of SS content was done at constant pressure filtration followed by drying 1050 

C for 2 hours. Total-P and Ortho-P contents were measured according to ISO 6867/2004. 

Turbidity was measured using a Hach 2100Q portable turbidimeter. The extents of SS 

removal and Total-P removal were the main parameters by which the evaluation of treatment 

efficiency was done. 

The second set of experiments were carried out with six model wastewaters, which 

had variable concentrations of SS and phosphates. Sludge or precipitant obtained after 

coagulation were analyzed for bonds of the coagulant-suspended solids and coagulant-

phosphates. To obtain sludge from SS = 0 waters, Total-P  concentrations of 10, 20 and 30 

mg /P l were used with Al dosages of 40 and 50 mg Al/l. Similarly, to obtain sludge without 

Total-P, model wastewater was prepared without phosphates with respective coagulant 

dosages.  

In order to reduce the number of required experiments while retaining the most 

important features, we made a fractional factorial design of the experiment using the 

UNSCRAMBLER® X 10.3 program. 

 

3.4 Plant growth experiments with real wastewater  

Experiments were carried out in the laboratory with wastewater from SWWTP. 

Coagulation experiments were carried out as explained above in section 3.3. The same 

coagulants, polymers and the combine dosing methods were used and obtained sludge was 

collected for growth experiments. 

The initial concentration of wastewater was adjusted to 3.36 (low) and 6.18 (high) mg-

P/l with addition of KH2PO4 in order to get initial Total-P concentrations 4 and 8 mg-P/l, 

respectively.  



24 

 

Coagulated sludge is reported to be contaminated with almost all microorganisms 

found in wastewater (Tchobanoglous et al. 2003). Fungi have the strongest impact on plant 

growth, as under appropriate conditions some species can infect plants, while others can 

influence the route for plant nutrient uptake. Therefore, sludge samples were thermally treated 

in plant growth experiments. To eliminate populations of plant pathogens, the sludge was 

microwaved at 900 W heating power for 4 minutes. The preliminary experiments showed that 

at 900 W 4 minutes was the minimum required time for elimination of pathogens. 

Additionally, content of Total-P and Ortho-P in all sludge samples and in selected sludge 

samples were analysed. 

Analysis were carried out using Hach Lange CLK349 and Hach Lange Aluminium- 

Method 8012-Powder Pillows Rapid Tests. A Hach DR 3900 spectrophotometer together with  

Hach LT 200 heating block was used. Randomly selected samples were analysed in several 

replicates to control accuracy and to reduce the analytical errors.  

To compare the growth rates of plants, all the nutrients including P were provided 

equally in each pot. Based on Total-P in coagulated sludge, the amount of Total-P was 

calculated as 3 mg per pot. Parallel control pot samples were prepared with full nutrients 

including P, without P and without supplementary of any nutrient (which were supplied only 

by water).   

As nutrient solution, a composition of N:P:K:Mg:Ca with ratios similar to standard 

commercial fertilizer content for greenhouse plant growth tests was chosen (Resh 2012). Pre-

treated wheat seeds were used for growth tests, which were disinfected with 1% chlorine 

water and germinated in autoclaved water for 24 hours. The bottom of each pot was covered 

by Watman filter paper to prevent drain-off of sludge and nutrient solution.  The same amount 

(grams) of germinated seeds and calculated amount of sludge were placed into the prepared 

pots. Conductivity of sludge-nutrient solution mixture in each pot was maintained between 

the levels of 1000 – 1100 μS/cm by the addition of autoclaved water. 

Hydroponic plant growth tests were carried out in greenhouse over 12 days and with 